
 

  

 

EP 50 
DESBROZADORA DE RUEDAS 

 



 

DESPIECE EP 50 Página 1 
 

DESPIECE COMPLETO 

 



 

DESPIECE EP 50 Página 2 
 

 
Reference 
Number Part Number Part Description Quantity 

1 2024000 Chassis EP's 1 
2 2011575 Deck Ep's 520mm 1 
3 9020912 Table Nut - M8 9 
4 2011175 Gear Box EP's - 1 speed 1 
5 7020200 Bearing Support EP's 2 
6 2015000 Bearing 6001 - RS1 2 
7 2020210 Stretcher Bar EP's 2 
8 9060010 Washer - M8 16 
9 9020010 Bolt - M8 x 20 4 

10 9020910 Frein Nut - M8 9 
11 2010706 Bushing 12.5*18*5 2 
12 2010701 Gear 7dts 2 
13 9070200 Pin - 3 x 26 2 
14 2020060 Rear Axle EP's 1 
15 2020012 Gear EP's 2 
16 2010730 Chain EP's 1 
17 2024010 Pedal HDC 1 
18 2010383 HDC Compensation Spring EP's 1 
19 3024011 HDC Spring EP's 2 
20 2051170 Engine Support Bushing EP's 3 

20a 7020130 Motor Palier 1 
21 1999771 Engine BS S650 V 1 
22 9000010 Bolt - M8 x 8 2 
23 2017491 Belt Z26 1 
24 9020105 Bolt - M8 x 75 2 
25 9020125 Bolt - M8 x 100 1 
26 2012090 Engine Pulley EP's 1 
27 2010480 Key - 4 x 6,5 2 
28 2011574 Deck Front Plate 520mm 1 
29 2011577 Front Plate Support 2 
30 9060100 Washer L - M8 7 
31 9020310 Bolt - M8 x 20 2 
32 9060740 Washer S - M8 2 
33 9020900 Nut - M8 2 
34 2012150 Side Protection 1 
35 9020000 Bolt - M8 x 16 2 
36 2010046 Blade Bush EP's B&S 1 
37 2010120 Blade 520mm 1 
38 2012160 Fiber Washer 1 
39 2010085 Blade Support Washer 1 
40 9060270 Washer R - M10 1 
41 2010090 Bolt - 3/8 x 2 1/4 UNC 1 



 

DESPIECE EP 50 Página 3 
 

42 4127010 Right Rochet 1 
43 4127015 Left Rochet 1 
44 2032230 Rochet Spring 8 
45 2020050 Rear Wheel 2 
46 2020066 Setting Wheel Bush 2 
47 9020350 Bolt - M8 x 20 2 
48 3024007 Wheel Nylon Bushing 1 
49 2020090 Fork EP's 1 
50 2011206 Fork Bushing Height Adjustment 1 
51 9070960 Clip 1 
52 2010275 Wheel D=200mm 1 
53 9060030 Washer - M12 2 
54 9040040 Bolt - M12 x 90 1 
55 9040910 Frein Nut - M12 1 
56 2022553 Blocker Direction 1 
57 2020075 Capot EP’s 1 
58 2014405 Rear Axle Bush 1 
59 9000960 Screw - M4,8 x 16 4 
60 3024010 Nylon Chassi Bush 2 
61 2024500 Handlebar EP’s 1 
62 2022456 Handgrip 2 
63 9020071 Bot - M8 x 45 2 
64 3011340 Accelerator Handle 1 
65 9020309 Bolt - M6 x 70 1 
66 9060000 Washer - M6 1 
67 9010030 Frein Nut - M6 1 
68 2022400 Accelerator Cable SP's 1 
69 2022405 Black Handle 1 
70 2022425 Black Handle 1 
71 2022350 Stop Lever 1 
72 2020400 Stop Cable EP's 1 
73 2022410 HCS Cable EP's 1 
74 2020395 Run Cable EP's 1 
75 3022573 Height Ajustment Bush 1 
76 9060080 Washer - M5 2 
77 9000993 Bolt - M5 x 20 1 
78 9000940 Frein Nut - M5 1 
79 9070720 Frein - J 10,5 2 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ALPEX S.A 

WWW.ALPEX.ES 
AVDA. ERREKALDE, 53 
20018 SAN SEBASTIAN 

 
 


	DESPIECE COMPLETO

